
   
 

 
 

 
 
OPERATIONAL PLAN 
 

 
for the Township of Russell 

Drinking Water System (DWS) 
 

#184-401 
 
 

Waterworks #260092014 
 
 
Revision 11 – April 17, 2018 
 
 
 



  

 Township of Russell - Operational Plan – Revision 11  April 17, 2018 
Page  2  of 38 

 

 
 
 
 
This Operational Plan defines and documents the Quality Management System (QMS) for 
the Township of Russell.  It sets out the policies and procedures with respect to quality 
management in accordance with the requirements of the Province of Ontario’s Drinking 
Water Quality Management Standard (DWQMS).   
 
 
 
 
OPERATIONAL PLAN REVISION HISTORY 
 

Date 
 Revision Description of Revision 

October 19, 2009 0 Operational Plan issued 

September 2, 2010 1 Updated to reflect connection to City of Ottawa drinking water 
distribution system. 

April 14, 2011 2 Updated to reflect corrective actions following audit 

August 9, 2012 3 Updated to reflect current status 

August 20, 2013 4 Updated to reflect updates 

June 4, 2014 5 Updated to reflect new organizational structure  

January 5, 2015 6 
Updated to reflect the corrective actions of Of IS following the 
Internal Audit 2014; to update the new Mayor; to update the 
data in Element 6 and the Risk Assessment. 

October 22, 2015 7 
Updated to reflect the corrective actions of Of IS following the 
Internal Audit 2015; to update the Risk Assessment and to 
update the organizational chart. 

June 29, 2016 8 Update to reflect new organizational structure 

Sept. 26, 2016 9 Update to reflect the corrective actions of Of IS following 2016 
internal audit 

January 12, 2017 10 Updated to reflect current org structure 

April 17,2018 11 Updated to reflect current org structure 

   



  

 Township of Russell - Operational Plan – Revision 11  April 17, 2018 
Page  3  of 38 

 

TABLE OF CONTENTS 
 
1 Quality Management System (QMS) ............................................................................................... 4 

2 Quality Management System Policy ................................................................................................ 5 

3 Commitment & Endorsement of QMS & Operational Plan ........................................................... 6 

4 Quality Management System Representative (QMS Rep) ............................................................ 7 

5 Document and Records Control ...................................................................................................... 8 

6 Drinking Water System ........................................................................................................................ 9 

7 Risk Assessment ................................................................................................................................. 15 

8 Risk Assessment Outcomes .............................................................................................................. 16 

9 Organizational Structure, Roles, Responsibilities and Authorities ................................................ 17 

10 Competencies .............................................................................................................................. 23 

11 Personnel Coverage ..................................................................................................................... 27 

12 Communications .......................................................................................................................... 28 

13 Essential Supplies and Services .................................................................................................... 29 

14 Review and Provision of Infrastructure ....................................................................................... 30 

15 Infrastructure Maintenance, Rehabilitation and Renewal ...................................................... 31 

16 Sampling, Testing and Monitoring .............................................................................................. 33 

17 Measurement and Recording Equipment Calibration and Maintenance ........................... 34 

18 Emergency Management ........................................................................................................... 35 

19 Internal Audits ................................................................................................................................ 36 

20 Management Review .................................................................................................................. 37 

21 Continual Improvement ............................................................................................................... 38 

 
LIST OF APPENDICES 
Appendix A – QMSP-01 Document and Records Control 

Appendix B – QMSP-02 Risk Assessment and Risk Assessment Outcomes 

Appendix C – QMSP-03 Personnel Coverage 

Appendix D – QMSP-04 Communications 

Appendix E – QMSP-05 Essential Supplies and Services 

Appendix F – QMSP-06 Review and Provision of Infrastructure 

Appendix G – QMSP-07 Sampling, Testing and Monitoring 

Appendix H – QMSP-08 Measurement and Recording Equipment Calibration and Maintenance  

Appendix I – QMSP-09 Emergency Management 

Appendix J – QMSP-10 Internal Audits 

Appendix K – QMSP-11 Management Review 



Township of Russell 
Infrastructure Services 

 

 Operational Plan 
Proc.: 
Revised: 
Rev.#: 
Pages: 

Op Plan 
April 17, 2018  
11 
4 of 38 

Reviewed by: 
QMS Rep 

Approved by: 
Director of Infrastructure Services 

  

 Township of Russell - Operational Plan – Revision 11  April 17, 2018 
Page  4  of 38 

 

1 Quality Management System (QMS) 
 
The Township of Russell Quality Management System (QMS) for the Drinking Water System is 
structured and documented in this Operational Plan. 
 
 
  



Township of Russell 
Infrastructure Services 

 

 Operational Plan 
Proc.: 
Revised: 
Rev.#: 
Pages: 

Op Plan 
April 17, 2018  
11 
5 of 38 

Reviewed by: 
QMS Rep 

Approved by: 
Director of Infrastructure Services 

  

 Township of Russell - Operational Plan – Revision 11  April 17, 2018 
Page  5  of 38 

 

 
2 Quality Management System Policy 
 
The Township of Russell is committed to consistently provide a high level of service, to provide 
safe, high quality drinking water to consumers, to maintain and continually improve on the 
Drinking Water Quality Management System and to comply with applicable legislation and 
regulations. 
 
  





Township of Russell 
Infrastructure Services 

 

 Operational Plan 
Proc.: 
Revised: 
Rev.#: 
Pages: 

Op Plan 
April 17, 2018  
11 
7 of 38 

Reviewed by: 
QMS Rep 

Approved by: 
Director of Infrastructure Services 

  

 Township of Russell - Operational Plan – Revision 11  April 17, 2018 
Page  7  of 38 

 

4 Quality Management System Representative (QMS Rep) 
 
All Operating Authority personnel have a role and associated responsibilities within the 
Township of Russell Drinking Water System’s QMS.   
 
The Infrastructure Services Technical Coordinator is appointed as the QMS Rep.  
 
The Administrative Assistant of Infrastructure Services is appointed as the back up QMS rep. 
 
The QMS Rep shall: 

 Administer the QMS by ensuring processes and protocol needed for the QMS are 
established and maintained, 

 Report on QMS performance and identifying opportunities for improvement, 
 Ensure that current versions of documents related to the QMS are in use,  
 Ensure personnel are aware of all applicable legislative and regulatory 

requirements that pertain to their operational duties, and 
 Promote awareness of the QMS to the personnel of the Drinking Water System. 

 
The back up QMS Rep shall: 

 Administer the QMS by ensuring processes and protocol needed for the QMS are 
established and maintained, 

 Report on QMS performance and identifying opportunities for improvement, 
 Ensure that current versions of documents related to the QMS are in use,  
 Ensure personnel are aware of all applicable legislative and regulatory 

requirements that pertain to their operational duties, and 
 Promote awareness of the QMS to the personnel of the Drinking Water System. 

 
  



Township of Russell 
Infrastructure Services 

 

 Operational Plan 
Proc.: 
Revised: 
Rev.#: 
Pages: 

Op Plan 
April 17, 2018  
11 
8 of 38 

Reviewed by: 
QMS Rep 

Approved by: 
Director of Infrastructure Services 

  

 Township of Russell - Operational Plan – Revision 11  April 17, 2018 
Page  8  of 38 

 

 
5 Document and Records Control 
 
Refer to Appendix A for QMS Procedure QMSP-01 Document and Records Control. 
 
  



Township of Russell 
Infrastructure Services 

 

 Operational Plan 
Proc.: 
Revised: 
Rev.#: 
Pages: 

Op Plan 
April 17, 2018  
11 
9 of 38 

Reviewed by: 
QMS Rep 

Approved by: 
Director of Infrastructure Services 

  

 Township of Russell - Operational Plan – Revision 11  April 17, 2018 
Page  9  of 38 

 

 
6 Drinking Water System 
 
 
Owner and Operating Authority 
 
The Township of Russell is the Owner and Operating Authority of a drinking Water System that 
includes: 
 
o four storage tanks (three elevated towers, one above ground reservoir); 
o a distribution network and its associated appurtenances. 
 
The City of Ottawa is the Owner and Operating Authority of the water source and of the pre-
treated water supplied to the Township of Russell. 
 
System Description 
 
Water Source 
 
Treated water is supplied by the City of Ottawa through a connection to its distribution 
system from Mitch Owens Road and Bank Street to Embrun Reservoir.  
 
The City of Ottawa operates two treatment plants to supply drinking water – Lemieux Island 
Water Purification Plant (capacity: 400 ML/d; constructed 1931) and Britannia Water 
Purification Plant (capacity: 360 ML/d; constructed 1961).  The source water for both plants is 
the Ottawa River.  Both plants use identical water treatment processes and have undergone 
significant expansion and modernization over the years. 
 
Raw water enters the treatment plants through large intake pipes that extend into the main 
flow of the river.  The treatment process makes use of the “multiple barrier” principle.  A series 
of treatment steps successively remove undesirable substances such as colour, suspended 
particles, algae, bacteria, and viruses from the water.  The purification process in Ottawa 
consists of the following steps: 

- coagulation (alum and sulphuric acid)  
- flocculation (activated silica as a coagulant aid) 
- sedimentation 
- filtration (sand/anthracite) 
- primary disinfection (sodium hypochlorite) 
- pH correction (sodium hydroxide) 
- secondary disinfection (chloramines) 
- fluoridation (HFS) 

 



Township of Russell 
Infrastructure Services 

 

 Operational Plan 
Proc.: 
Revised: 
Rev.#: 
Pages: 

Op Plan 
April 17, 2018  
11 
10 of 38 

Reviewed by: 
QMS Rep 

Approved by: 
Director of Infrastructure Services 

  

 Township of Russell - Operational Plan – Revision 11  April 17, 2018 
Page  10  of 38 

 

During the final treatment step, fluoride is added for prevention of dental cavities, and 
chloramine (mixture of chlorine and ammonia) is added to preserve water quality as it 
travels through the vast water distribution system.  The pH level is adjusted in order to 
minimize corrosion effects in the distribution system. 
After the treatment process, water is pumped through the distribution network to the 
Township of Russell. 
 
 
 
Operational Challenges 
 
There are no identified challenges resulting from the quality of the water source however 
there is an operational challenge resulting from the 20-hour time limit which is imposed by 
the City of Ottawa. A 4-hour window is in place which prevents the taking of water between 
the hours of 6 p.m. until 10 p.m. every day, as well the current flow limit of 110 L/s.  
 
 
Drinking Water System 
 
All facilities are monitored by a Supervisory Control and Data Acquisition (SCADA) system 
and linked to the Infrastructure Services Public Utilities office. 
 
Embrun Reservoir 
 
Reservoir and control building 15.0 m x 12.1 m (NAD27: UTM Zone 18:501560.00 mN, 474400 m 
N) consisting of the following: 
 

o fill valve on Ottawa Feedermain; 
 

o two (2) compartment concrete tank, each compartment having a net 
capacity of 705 m3, for a total capacity of 1,410 m3; 

 
o two (2) pumping wet well compartments; 

 
o three (3) Embrun Booster Pumps (two duty, one standby), each having a 

capacity of a design flow rate of 28.75 L/s at a total dynamic head of 52.34 m; 
 

o two (2) Russell Booster Pumps, each having a capacity of a design flow rate of 
31.4 L/s at a total dynamic head of 52.8 m; 

 
o two (2) pressure release valves: 

• at Embrun Watermain; 
• at Russell Watermain; 



Township of Russell 
Infrastructure Services 

 

 Operational Plan 
Proc.: 
Revised: 
Rev.#: 
Pages: 

Op Plan 
April 17, 2018  
11 
11 of 38 

Reviewed by: 
QMS Rep 

Approved by: 
Director of Infrastructure Services 

  

 Township of Russell - Operational Plan – Revision 11  April 17, 2018 
Page  11  of 38 

 

 
o three (3) magnetic flow meters monitoring flows: 

• at Ottawa Feedermain; 
• at Embrun Watermain; 
• at Russell Watermain. 

 
 

o Three (3) pressure transmitters at the following locations: 
• at Ottawa Feedermain (from City of Ottawa); 
• at Embrun watermain; 
• at Russell watermain. 

 
o duplex ammonium sulfate feed system (one duty pump, one standby pump), 

with ammonium capacity of 15 L/h, for a dosage of 0.25 to 1.25 mg/L, c/w two 
300 L tanks and mixers, for the purpose of rechloramination at reservoir water; 
the solution is injected at the reservoir fill line. Equipment is installed within a 
concrete secondary confinement area; 
 

o duplex sodium hypochlorite feed system (one duty pump, one standby pump), 
with a minimum capacity of 15 L/h, for a dosage of 0.1 to 1.75 mgCl/L, c/w one 
300 L solution tank, for the purpose of rechloramination at reservoir water; the 
solution is injected at the 
Reservoir fill line. Equipment is installed within a concrete secondary 
confinement area; 
 

o duplex sodium hypochlorite feed system (one duty pump, one standby pump), 
with a minimum capacity of 10.4 L/h, for a dosage of 0 to 0.5 mgCl/L, c/w a 300 
L day tank, for the purpose of chlorine residual adjustment at reservoir water; 
the solution may be injected to either the reservoir interconnecting pipe (two 
locations), the Embrun wet well or the Russell wet well. Equipment is installed 
within a concrete secondary confinement area. 

 
o six (6) continuous chlorine analyzers, monitoring total chlorine and free chlorine 

at the three following locations: fill line, reservoir interconnecting piping, and 
wet wells; 

 
o associated appurtenances, including process piping, valves, instrumentation 

and controls, office facilities, heating, ventilation, lighting, power supply, on-site 
135kW natural gas generator, security system, site piping. 

 
 
 
 



Township of Russell 
Infrastructure Services 

 

 Operational Plan 
Proc.: 
Revised: 
Rev.#: 
Pages: 

Op Plan 
April 17, 2018  
11 
12 of 38 

Reviewed by: 
QMS Rep 

Approved by: 
Director of Infrastructure Services 

  

 Township of Russell - Operational Plan – Revision 11  April 17, 2018 
Page  12  of 38 

 

Marionville Booster Pump Station 
 
Booster pump building 11.37 m X 6.65 m, located at Lot 8, Concession I, at NW corner of the 
Farm Road and MacDonald Road (NAD 27: UTM Zone 18: 5008900 m N, 471195 m N) 
consisting of the following: 
 

o underground compartment for process piping; 
 

o two (2) Marionville Booster Pumps (one duty, one standby), each having a 
capacity of a design flow rate of 7.18 L/s at a total dynamic head of 38 m; 

 
o pressure release valve; 

 
o flow meter; 

 
o associated appurtenances, including process piping, valves, instrumentation 

and controls, office facilities, heating, ventilation, lighting, power supply, on-site 
60 kW diesel generator, security system, site piping. 